CHAPTER 7

BASIC PLAN FOR DEVELOPMENT
OF WATER SUPPLY SYSTEM



CHAPTER 7 BASIC PLAN FOR DEVELOPMENT OF WATER
SUPPLY SYSTEM

7.1  Fundamentalsfor Planning of Basic Plan
711 Targd Year

The target year for the Basic Plan is 2010. Phased development plan, however, shall be introduced

in order to cope with rapid increase of water demand to the year 2010. For that reason, the

intermediate target year is set at the year 2005.

7.1.2 Project Area

The project area for the Study is; the Chittagong city consisting of 41 wards with an area of 20,004
ha; a part of Hathazari Thana (P) having an area of 3,167 ha out of 11,400 ha in total; and a part of
Sitakunda Thana (P) having a area of 3,744 ha of total 10,942 ha. Total study area is 26,915 ha.
[...]
- Capacity of high lift pumps of the Mohara WTP is 15.80 m*/min x 82.6 m x 5 units,

> The pipeline connecting the transmission line with the Battali Hill reservoir was also arranged for
use as “Balancing Tank”.



including one stand-by unit, and all pumps were installed at the time of commissioning of
the WTP. The total pump capacity is enough to supply the water of 20 MGD (91,000
m*/d) to the Battali Hill Reservoir as shown in Appendix 7.1.

- The Battali Hill Reservoir (13,636 nt, retention time = 2.4 hours against 30 MGD) was
constructed as a “balancing tank”.

Providing for emergency case, transmission pipes of the Mohara System and the Kalurghat

System are connected by an interconnection pipe with a diameter of 600 mm and a valve.

Against above-mentioned supposed design policies, actual operational status is as follows (refer to

sub-section 4.3).

Several interconnection pipes connect the Kalurghat system with the Mohara system. They are
partially opened usually in order to relieve water shortage of the Kalurghat system.

Consequently, the Kalurghat system and the Mohara system cover one integrated water service
area including areas served by two booster pump stations, i.e. Dhaka Trunk Road and Patenga.
However, the service area has been suffered by chronic water supply interruption due to
absolute water supply capacity shortage.

Interconnection between the Kalurghat system and the Mohara system forces pump operation in
lower pressure and larger discharge in the Mohara WTP. In the Mohara WTP, two units of
distribution pumps are operated in daytime, while three units are operated during nighttime to
supply water to high and far areas, but status of water supply interruption is not improved.
Water pressure is still insufficient, and water does not reach to the Battali Hill Reservoir and the
ADC Hill Reservoir.

Since those reservoirs are not used efficiently, whole system cannot cope with peak water
demand. During peak demand period, water pressure is further lowered and water supply

interruption area expands.

7.2.2 System Development Policy for the Project

(1

Basic Policy

In order to cope with afore-mentioned circumstances and to improve/expand the existing facilities for

the stable supply of safe drinking water, a system development plan shall be prepared based on the

following policies:

Water intake and treatment facilities shall be operated with constant load in order to maximize
their capacity effectively. Especially, flow fluctuation in treatment process shall be avoided for

effective and stable treatment.

7-5



Currently, water is supplied by the system consisting of WTP, distribution pump stations,
booster pump stations and reservoirs. Whole system shall be re-organized under the principle,
“one reservoir serves one distribution area” for stable water supply. Inter-connection shall be
provided between distribution areas providing for accidents.

Transmission facilities, namely transmission pumps and distribution pipes, shall be designed
appropriately corresponding to the average daily flow.

Distribution facilities, namely distribution pumps, reservoirs and distribution pipes, shall be
designed appropriately corresponding to the peak distribution flow. Necessary volume shall be
restored prior to the peak flow period.

In principle, water shall be supplied from reservoirs by gravity. If site with suitable high
elevation is not available, ground reservoir at lower elevation and a pressure control head tank
at high elevation will be provided, and water will be pumped from the reservoir to the head tank.
If installation of elevated tank is unfavorable due to soil condition or whatever, water will be
directly supplied through distribution pump. However, in case of direct distribution, pump
control equipment will be needed to cope with water demand fluctuation and be consequently
expensive.

Reservoirs shall be provided between the treatment plants and service areas and shall be
constructed near to the service area with large water demand.

If transmission pipeline works as transmission-cum-distribution main, appropriate capacity as a
distribution reservoir shall be secured at a clearwater reservoir of WTP. In case direct
distribution volume is large, distribution flow shall be controlled by pump to cope with the
fluctuation of water consumption, and service areas shall be delineated in appropriate extent to
fit for the necessary restoration volume of reservoirs.

Each distribution block shall be comprised of one reservoir or one distribution pump station.
Shut-off valves shall be provided to the distribution pipes, which cross border of distribution
blocks to divide the service area. In case of emergency, valves will be opened to enable
interconnection with other service area. By these arrangements, water demand transition in
each distribution block, status of water leakage and current problems in the existing system can
be monitored through O&M activities. Further, data collection for future plan including
facility amelioration will also be possible.

Aged small-scale water supply system represented by “well — elevated tank — water supply by
gravity” system will be used continuously for highly elevated isolated area as long as it works.
However, groundwater source for such systems will be replaced with water from the
recommended water supply system.

New distribution mains and branch pipes shall be developed systematically with effective
utilization of the existing distribution network in order to suppress investment cost.

Existing tube wells scattered in MOD 1 area will be abolished after commissioning of new

7-6



system due to unsuitable water quality.

® To cope with rapid increase of water demand through the year 2010, phased implementation
plan will be introduced with intermediate target year 2005.

®  Since a period to intermediate target year 2005 is very short, only the source facilities with high
possibility of realization shall be presumed as a base of water supply plan. Planned service

area shall be limited in accordance with source capacity.

2 System Development Policy

Taking account of the design policy for the existing water supply system and above-mentioned basic

policies, following future system development policy is recommendable:

- Treatment Facility:
Treatment facilities will be facilitated as follows:
Mohara WTP (existing and proposed expansion): 182,000 m*/day (40 MGD)
b. Kalurghat IRP (after on-going and future water

source augmentation project): 68,000 m*day (15 MGD)

Fatehabad IRP (after 3 WSRP): 46,000 m*/day (10 MGD)

d. Madunaghat WTP (1* and 2™ phases): 91,000 m*day (20 MGD)
e. Karnaphuli WTP (Proposed) 273,000 m*/day (60 MGD)
Total 660,000 m*/day (145 MGD)

As presented above, a new water treatment plant will be constructed at the right bank of the
Karnaphuli River, where the river slightly curves to left and river width is narrow. (Refer

to Figures 7.4-1 and 7.4-2, and Supporting Report)

- Transmission / Distribution Facility:

The service areas will be subdivided by each reservoir. Each reservoir will cover the
service block nearby them.

In order to secure the required reservoir capacity in whole system, several new reservoirs
shall be provided at South Khulshi, Nasirabad, Salimpur, Madunaghat, Fatehabad, and
the Patenga BPS. Augmentation of the capacity of the Kalurghat BPS Clearwater
Reservoir and the Patenga BPS reservoir shall be conducted.

Distribution pipelines shall be augmented to distribute the produced water efficiently.
Existing distribution pipes shall be utilized as far as possible. If the existing
transmission pipelines or transmission-cum-distribution pipelines are determined to be

usable as distribution pipelines, connection with the existing distribution network will be

7-7



re-arranged.

Because of drastic increase of water demand implementation of the project shall be
divided to 2 phases. First phase should be planned for the intermediate year, i.e. 2005.
Based on the system to be completed in the 1% phase, 2™ phase project shall be planned.

7.3 Design Criteria
7.3.1 Water Treatment System

(1) Water Treatment Process

A treatment process with High Rate Sludge Blanket type Clarifier and Rapid Sand Filter is adopted
for the existing Mohara WTP. Desilting Basins are also provided at upstream of these facilities to
deal with high turbidity. The existing treatment facilities have the following characteristics;

Raw water has turbidity of 30 to 50 NTU in the lowest level, which is advantageous for

existing clarifier process.

Desilting Basin enables peak-cut of turbidity. They are functioning effectively against

high turbidity of raw water as discussed in Chapter 3.

Flash Mixer was introduced for certain chemical dosing.

Hydraulic loss is low

Land requirement for existing treatment system is relatively small.

Judging from present operational status and above-mentioned characteristics, there is no reason not to
select the method adopted in the existing system. Consequently, the treatment method adopted in the
existing plant; i.e. High Rate Sludge Blanket Type Clarifier and Rapid Sand Filter will also be
adopted for the new plant at Mohara. Proposed Karnaphuli WTP will also employ the same
treatment process. Desilting basin shall be provided at upstream of these treatment facilities to

lessen the turbidity during rainy season.

(2) Design Capacity

The design capacity of the Mohara WTP new plant shall be 20 MGD, and the Karnaphuli WTP shall
have a capacity of 60 MGD. For determination of design capacity of the treatment facilities, water use
within the yard of treatment plants and unpredictable loss shall be considered. It is totally counted as

10 percent of nominal treatment capacity.

(3) Drinking Water Standards



Proposed treatment plants shall produce drinking water in conformity with the Bangladesh Drinking

Water Standard (July 1991).

(4) Intake Facilities

Intake facility with pumps will be installed. Appropriate flow control system shall be provided to

pumps in order to keep stable intake flow against fluctuation of the river water level.

(5) Desilting Basin

Desilting basin will be RC made due to restriction of available land area. Suitable sludge removal
device will be provided.

Surface Loading Less than 10 mm/min

Average Velocity Less than 0.3 m/s

(6) Rapid Mixing Chamber

Chambers and flash mixers will be installed.
Retention Time for Lime 0.16 minutes

Retention Time for Alum 0.12 minutes

(7) Clarifier

The high rate sludge blanket type clarifiers are operated in existing Mohara WTP, and its operational

status is satisfactory with following condition. Same criteria will be adopted.

Upward Velocity 47.6 mm/min (40 60 mm/min)

(8) Filter

Taking account of the present condition of existing facilities, following design criteria are proposed:
Existing Plant:
Filtration Rate: 267 m/day (all units are operated)
306 m/day (one unit is backwashed)
297 m/day (one unit is suspended and one unit is backwashed)
New Plant:
Filtration Rate:  approx. 250 m/day (all units are operated)

7-9



Backwash Rate:  approx. | m/min
Media Size: 0.85 1.2mm
Media Depth: 1.2m

(9) Clearwater Reservoir

More than 1 hour shall be secured as retention time of clearwater reservoir.

Retention Time: more than 1 hour

(10) Chemical Dosing Facilities

Though design turbidity for chemical dosage is set by 350 NTU, larger turbidity is frequently
recorded including the maximum value of 830 NTU. Therefore, design maximum turbidity will be

set by 850 NTU.

Since Manganese concentration of raw water is exceeding the National Standard of 0.1 mg/L,
mid-chlorination shall be conducted periodically to facilitate Manganese removal by Manganese
coated sand in Filter. In addition, pre-chlorination facility will be provided for algae control of

desilting basins.

7.3.2 Water Transmission/Distribution System

The following design criteria was adopted for transmission and distribution pipe.
Design flow for pipelines was decided as follows:
Transmission pipeline: average daily flow
Distribution pipeline: hourly peak flow
Hazen-Williams Equation was adopted for pipe design:
H=10.666 x C'"* x D*¥ x Q"¥x L
where; H: head loss by friction (m)
C: Hazen-Williams friction coefficient
110 for Ductile Cast Iron pipe and existing Asbestos Cement pipe
130 for PVC pipe.
D: pipe diameter (m)
Q: flow rate (m*/sec)
L: pipe length (m)

Required size of pipelines and capacity of pumps were decided based on computer based hydraulic



analysis with 72-hour long simulation. Capacities of reservoirs were also decided based on the

results of simulation. Some extent of surplus capacity was added to adopted capacity.

Since reliable data is not available, the hourly peak flow is assumed to be 1.5 times® of average daily

flow based on the investigation results in various cities in Japan (refer to the Supporting Report).

Water demand of each ward was equally distributed to nodes located in respective ward.

7.3.3 Electrical Equipment and I nstrumentation

(1) General

All electrical design shall be in conformity to technical standards for electrical design applied in
Bangladesh, Japan and other industrialized countries (refer to next sub-section (2)). Electrical
equipment shall be selected so as to endure humidity and high temperature condition. The
equipment will be simple and reliable to ensure stable and long services allowing easy and low cost

operation and maintenance.

Electrical equipment will be provided at suitable location to ensure convenient inspection, cleaning
and repairs without interrupting operation of the facilities.  All electrical equipment and materials

shall be suitable for operation under the local conditions.

(2) Design Criteria

The design criteria will be prepared conforming to the latest standard, such as ISO, BS, JIS, JEM, JEC,
JCS, JEMIS, JMIF, JECA, IEC and others which has been applied for Power Development Board
(PWD) electrical design works.

7.4  Recommended Chittagong Water Supply System
7.4.1 Outlineof the System (refer to Figures 7.4-1 and 7.4-2)

Water sources of the proposed system are composed of three surface water treatment plants and two
groundwater treatment plants as stated in sub-section 7.2.2 with a total capacity of 660,000 m*/day or

145 MGD in 2010.

6 Though measurement trials were carried out on several pipeline disposed portions in the distribution system
using a portable ultrasonic flow meter, but they are failed maybe due to unsuitable internal condition of pipe.
This ratio was decided based on actual investigation results in many cities in Japan.

7-11



1L

T T
L wap
% g TMENT P v MO
P 7 10 . A, -, P
] g
f
;))
\s { (;Jo
} d
N
\
|
/
p
Ammd

)
% PROPOSED
SERVOIR
o
=y
4
2
LN 5
S0 /
o 7 KALURGHAT IRON REMOVAL PLANT
y - & BOOSTER PUMP STATION
g & (12 MGD in 2005)
A £ (15 MGD in 2010)
4 &
F
i /
e KALURGHAT BPS S.B
] ;
L
. 2
//' .
7 7z BATTAL! HILL RESERVOIR S.B|
,// '
e
. &
R /
~>f/ - PATENGA BOOSTER PUMP STATION
/ 7/ & PROPOSED RESERVOIR
[/
[
i
i
\1 PATENGA BPS S.B

LEGEND

Boundary of Service Area in 2005

e Boundary of Service Block
[ ] Treatment Plant, Booster pump ST. Reservoir
=mes /mm= Existing / Proposed (Phase 1) Major Pipeline

1000 Metra 500 O .00 200 Xm
E 1 | 1 7




€1-L

10MGD (PH.1
10MGD (PH.2

MADUNAGHAT-E S.B.|

CXC A (T
@ A e
A o

" ‘I’;‘" X ‘ \ "”

KALURGHAT IBON REMOVAL PLANT
& BOOSTER PUMP STATION

(12 MCD in 2008}

(15 MGD in 2010}

/ \[KALUEGHAT S.E.

ADC HIIL RESERVOIR

LEGEND

— Houndary of Service Aroa In 2010
e Boundary of Estimated Present Service Area
wssmmmem  Houndary of Service Block
----- / m—— Existing / Proposed (Phase 2) Major Pipeline
[ ] Trectment Plant, Booster pump ST. Reservoir

Halishahar Centrd Godown

Agrabaod Reservor

DC Hill Resarvoir

O 0 ~ND G AN

Fairy Hill Reservoir

ADC Hill Reservoir

Feroz shaoh colony and Feroz Shah HW Reservos
Percivgl Hill. Reservoir

Medical College Reservoir

Dampara Reservoir

Shersha Colony Reservoir

e & 0 8 5 0 & 00

S

-E- . u w——

Figure 7.4-2 Major Facilities in Basic Plan (Phase 2)